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No. 0102010A Remark:

BGZ: 0102010

010 COMPLETE ENGINE 1)

Pos. Part No. Description Dimension Quanti Conditions
ty

1 00 2598 509 1 ENGINE OM936 260KW E5 1 2)

1 00 2598 510 0 ENGINE OM936 K 260KW E5 1 3)

1) Equipment

MD_P02_0904 Mercedes-Benz OM936 LA - 260 kW/354 hp (Stage V)

MD_P02_0909 Mercedes-Benz OM936 LA - 260 kW/354 hp (Stage V), air compressor
2) Equipment

MD_P02_0904 Mercedes-Benz OM936 LA - 260 kW/354 hp (Stage V)
3) Equipment

MD_P02_0909 Mercedes-Benz OM936 LA - 260 kW/354 hp (Stage V), air compressor
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No. 0102010B Remark:

BGZ: 0102010

010 COMPLETE ENGINE 1)

Pos. Part No. Description Dimension Quanti Conditions
ty
1 00 2598 511 1 ENGINE OM470 300KW E5 1 2)
LEXION
1 00 2598 512 1 ENGINE OM470 K 300KW E5K 1 3)
LEXIO
1 00 2598 513 1 ENGINE OM470 340KW E5 1 4)
LEXION
1 00 2598 514 1 ENGINE OM470 K 340KWE5 1 5)
LEXION
1) Equipment
MD_P02_0910 Mercedes-Benz OM470 LA - 300 kW/408 hp (Stage V)
MD_P02_0911 Mercedes-Benz OM470 LA - 300 kW/408 hp (Stage V), air compressor
MD_P02_0915 Mercedes-Benz OM470 LA - 340 kW/462 hp (Stage V)
MD_P02_0916 Mercedes-Benz OM470 LA - 340 kW/462 hp (Stage V), air compressor
2) Equipment
MD_P02_0910 Mercedes-Benz OM470 LA - 300 kW/408 hp (Stage V)
3) Equipment
MD_P02_0911 Mercedes-Benz OM470 LA - 300 kW/408 hp (Stage V), air compressor
4) Equipment
MD_P02_0915 Mercedes-Benz OM470 LA - 340 kW/462 hp (Stage V)
5) Equipment
MD_P02_0916 Mercedes-Benz OM470 LA - 340 kW/462 hp (Stage V), air compressor
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No. 0102010C Remark: BGZ: 0102010

E0594 0102A010C 1
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No. 0102010C Remark:

BGZ: 0102010

010 COMPLETE ENGINE 1)

Pos. Part No. Description Dimension Quanti Conditions
ty
1 00 2644 424 0 ENGINE D2676 E5 373KW 1 2)
SCHUETTLE
1 00 2644 423 0 ENGINE D2676 E5 373KW 1 3)
SCHUETTLE

1) Equipment

MD_P02_0930 MAN D2676 - 373 kW/507 hp (Stage V)

MD_P02_0931 MAN D2676 - 373 kW/507 hp (Stage V), air compressor
2) Equipment

MD_P02_0930 MAN D2676 - 373 kW/507 hp (Stage V)
3) Equipment

MD_P02_0931 MAN D2676 - 373 kW/507 hp (Stage V), air compressor
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E0594 0102A010D 1

LEXION 6900-6600 Page 1



No. 0102010D Remark:

BGZ: 0102010

010 COMPLETE ENGINE 1)

Pos. Part No. Description Dimension Quanti Conditions
ty

1 00 2643 132 0 ENGINE 2206D 308KW 1 2)
1 00 2643 133 0 ENGINE 2206D 308KW 1 3)
1 00 2643 130 0 ENGINE 2206D 339KW 1 4)
1 00 2643 131 0 ENGINE 2206D 339KW 1 5)
1) Equipment

MD_P02_0850 Perkins 2206D ECE R120 308KW T3

MD_P02_0851 Perkins 2206D K ECE R120 308KW T3 with air compressor

MD_P02_0852 Perkins 2206D ECE R120 339KW T3

MD_P02 0853 Perkins 2206D K ECE R120 339KW T3 with air compressor
2) Equipment

MD_P02_0850 Perkins 2206D ECE R120 308KW T3
3) Equipment

MD_P02_0851 Perkins 2206D K ECE R120 308KW T3 with air compressor
4) Equipment

MD_P02_0852 Perkins 2206D ECE R120 339KW T3
5) Equipment

MD_P02_0853 Perkins 2206D K ECE R120 339KW T3 with air compressor
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No. 0105100A Remark:

100 ENGINE SUSPENSION 1)

BGZ: 0105100

Pos. Part No. Description Dimension Quanti Conditions

1 00 2656 035 0 SUPPORT OM936LA Zy

2 00 2402 009 0 CLAMP BRACKET M8X154 1 2)

2 00 2907 454 0 CLAMPING BRACKET M8X134 1 3)

3 00 0234 320 0 WASHER 8,4X23X3 4 2)

3 00 0239 393 1 CONTACT WASHER B 8 -8.2X22X1,9 2 4)

3 00 0238 132 0 LOCK NUT M8 2 4)

5 00 0237 373 0 HEXAGON HEAD BOLT M14X40 4

5 00 0239 390 0 CONTACT WASHER Al4 4

6 00 0238 990 0 \WASHER ©16,5 X @335-1X5 4

7 00 2658 317 1 SUPPORT 8X150X181,1 2

8 00 0237 572 0 HEXAGON HEAD BOLT M12X35 3

8 00 0239 389 0 CONTACT WASHER Al2 3

9 00 0237 572 0 HEXAGON HEAD BOLT M12X35 4

9 00 0239 389 0 CONTACT WASHER Al2 8

9 00 0236 172 0 HEXAGONAL NUT M12 4

10 00 2599 780 0 RUBBER PAD 150X30X6(15) 2

11 00 0236 200 0 HEXAGON HEAD BOLT M8X20 4

11 00 0239 387 0 CONTACT WASHER A8-8,2X18X1,4 4

12 00 0236 056 0 HEXAGON HEAD BOLT M12X25 4

12 00 0239 389 0 CONTACT WASHER Al2 4

13 00 0235 553 0 HEXAGON HEAD BOLT M12X45 8

13 00 0239 389 0 CONTACT WASHER Al2 8

14 00 2678 073 0 BUSHING D28XD13X20 8

15 00 2660 037 1 SUPPORT 4X325,4X374,3 1

16 00 0218 100 0 HEXAGON HEAD BOLT M16X1,5X50 8

16 00 0239 391 0 CONTACT WASHER Al6 8

17 00 2630 278 0 BUSHING D34XD16,5X16 8

18 00 2660 011 1 SUPPORT 4X289,9X325,4 1

19 00 0238 642 0 HEXAGON HEAD BOLT M16X110 4

19 00 0239 391 0 CONTACT WASHER Al6 4

21 00 2675 827 1 SUPPORT 6X282,6X312,3 1

22 00 2675 895 0 CONNECTION 6X105,6X120 1

23 00 2675 831 1 SUPPORT 6X277,3X281,6X 1

24 00 2680 709 1 ANGLE 6X111X186,6 1

25 00 0238 976 0 HEXAGON HEAD BOLT M10X35 2

25 00 0239 388 0 CONTACT WASHER A10-10,2X22,25X16 2

25 00 0236 171 0 HEXAGONAL NUT M10 2

26 00 0237 453 0 HEXAGON HEAD BOLT M10X30 3

26 00 0239 388 0 CONTACT WASHER A10-10,2X22,25X16 3

26 00 0236 171 0 HEXAGONAL NUT M10 3

27 00 2624 789 5 ENGINE MOUNTING OMO936LA 1420 1

28 00 0235 563 0 HEXAGON HEAD BOLT M12X100 9

28 00 0239 389 0 CONTACT WASHER Al2 9

28 00 0233 103 0 WASHER 13-13X30X6 9

1) Equipment
MD_P02_0904 Mercedes-Benz OM936 LA - 260 kW/354 hp (Stage V)
MD_P02_0909 Mercedes-Benz OM936 LA - 260 kW/354 hp (Stage V), air compressor

2) machine no. + up to C8400569

3) machine no. + from C8400570

4) machine no. + from C8400011
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No. 0105100B Remark:

100 ENGINE SUSPENSION 1)

BGZ: 0105100

Pos. Part No. Description Dimension Quanti Conditions

1 00 0665 457 1 HEX.HEAD BOLT M16X1,5X170 Zy

1 00 0239 391 0 CONTACT WASHER Al6 4

2 00 0237 453 0 HEXAGON HEAD BOLT M10X30 4

2 00 0239 388 0 CONTACT WASHER A10-10,2X22,25X16 4

2 00 0236 171 0 HEXAGONAL NUT M10 4

3 00 2675 893 0 SUPPORT 6X278,6X339,3 1

4 00 2675 895 0 CONNECTION 6X105,6X120 1

5 00 2675 894 0 SUPPORT 6X344,3X277,6 1

6 00 2630 278 0 BUSHING D34XD16,5X16 8

7 00 1602 199 0 HEXAGON HEAD BOLT M14X1,5X50 8

7 00 0239 390 0 CONTACT WASHER Al4 8

8 00 0235 553 0 HEXAGON HEAD BOLT M12X45 8

8 00 0239 389 0 CONTACT WASHER Al2 8

9 00 2678 073 0 BUSHING D28XD13X20 8

10 00 2626 941 7 ENGINE MOUNTING OM470LA 1700 1

11 00 0235 563 0 HEXAGON HEAD BOLT M12X100 9

11 00 0239 389 0 CONTACT WASHER Al2 9

11 00 0233 103 0 WASHER 13-13X30X6 9

12 00 2658 317 1 SUPPORT 8X150X181,1 1

13 00 0237 373 0 HEXAGON HEAD BOLT M14X40 4

13 00 0239 390 0 CONTACT WASHER Al4 4

14 00 0238 990 0 \WASHER ©16,5X @335-1X5 4

15 00 0236 056 0 HEXAGON HEAD BOLT M12X25 4

15 00 0239 389 0 CONTACT WASHER Al2 4

16 00 2659 935 1 SUPPORT 4X343,9X311,9 1

17 00 2659 932 1 SUPPORT 4X343,9X322 1

18 00 0237 572 0 HEXAGON HEAD BOLT M12X35 3

18 00 0239 389 0 CONTACT WASHER Al2 3

19 00 0237 572 0 HEXAGON HEAD BOLT M12X35 4

19 00 0239 389 0 CONTACT WASHER Al2 8

19 00 0236 172 0 HEXAGONAL NUT M12 4

1) Equipment
MD_P02_0910 Mercedes-Benz OM470 LA - 300 kW/408 hp (Stage V)
MD_P02_0911 Mercedes-Benz OM470 LA - 300 kW/408 hp (Stage V), air compressor
MD_P02_0915 Mercedes-Benz OM470 LA - 340 kW/462 hp (Stage V)
MD_P02 0916 Mercedes-Benz OM470 LA - 340 kW/462 hp (Stage V), air compressor
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No. 0105100C Remark:

100 ENGINE SUSPENSION 1)

BGZ: 0105100

Pos. Part No. Description Dimension Quanti Conditions
1 77 0004 929 7 HEXAGON HEAD BOLT M16X160 Zy

1 00 0239 391 0 CONTACT WASHER Al6 4

2 00 0233 094 0 HEXAGON HEAD BOLT M20X80 1

2 00 0212 191 0 CONTACT WASHER A20 2

2 00 0237 521 0 HEX.NUT M20 1

6 00 2652 547 0 BUSHING 4
7 00 0217 067 0 HEXAGON HEAD BOLT M14X50 4
7 00 0239 390 0 CONTACT WASHER Al4 4

8 00 0235 553 0 HEXAGON HEAD BOLT M12X45 4

8 00 0239 389 0 CONTACT WASHER Al2 4

9 00 2678 073 0 BUSHING D28XD13X20 4

10 00 2626 447 3 ENGINE MOUNTING D2676 1700 1 2)
10 00 2742 732 0 ENGINE MOUNTING D2676 1700 1 3)
10 00 2782 832 0 ENGINE MOUNTING D2676 1700 1 4)
11 00 0235 563 0 HEXAGON HEAD BOLT M12X100 9

11 00 0239 389 0 CONTACT WASHER Al2 9

11 00 0233 103 0 WASHER 13-13X30X6 9

12 00 2658 317 1 SUPPORT 8X150X181,1 1

13 00 0237 373 0 HEXAGON HEAD BOLT M14X40 4

13 00 0239 390 0 CONTACT WASHER Al4 4

14 00 0238 990 0 WASHER ©16,5 X @335-1X5 4

15 00 0236 056 0 HEXAGON HEAD BOLT M12X25 4

15 00 0239 389 0 CONTACT WASHER Al2 4

16 00 2658 339 1 SUPPORT 4X272,9X301,4 1

17 00 2652 358 1 SUPPORT 4X272,9X301,4 1

18 00 0237 572 0 HEXAGON HEAD BOLT M12X35 3

18 00 0239 389 0 CONTACT WASHER Al2 3

19 00 0237 572 0 HEXAGON HEAD BOLT M12X35 4

19 00 0239 389 0 CONTACT WASHER Al2 8

19 00 0236 172 0 HEXAGONAL NUT M12 4

20 00 2599 780 0 RUBBER PAD 150X30X6(15) 2

1) Equipment

MD_P02_0930 MAN D2676 - 373 kW/507 hp (Stage V)
MD_P02_0931 MAN D2676 - 373 kW/507 hp (Stage V), air compressor

2) machine no. + up to C8400057

3) machine no. + from C8400058 up to C8400480

4) machine no. + from C8400481
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